For Serial Nos.
440,000 & Higher

ADVANTAGE SERIES MODELS

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require frained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need fo order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information
requested in the following identification table.

Place Model No. and Serial No. Label Here Engine Mode! No. and Spec. No. (Cade}
{Included in Literature Pack)

or Fill in Below
Engine Senal No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-5504 Rev. B



johnssj
Rectangle

johnssj
Rectangle



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

if your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacis his
distributor by 1:00 p.m., local ime, and requests Exmark
Parts Plus® shipment of six (8) line items or less.

N ;
2. Distributor ships part(s) to dealer ar customer, as ®
requested by dealer, same day, overnight UPS E M A R K P A R T P I. ll S
Distributor bills dealer for part and freight charges where
applicable.

3. if distributor does not have the part(s) in stock to satisfy
" Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central me, with an Exmark Parts Plus® order of six {6)
line items or less.

4. If arder is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS. Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance
to the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circurnstance the customer does not pay.

B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributer by 1:00 p.m., the dealer
pays for the part and freight.

2, The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus®
order to Exmark by 3:00 p.m., centrat time, the Distributor pays for the part and freight.

3. Exmark being unable fo ship the part and the Exmark parts order is received by 3:00 p.m,, central time,
Exmark pays for the part and freight.

4. if the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and

Exmark pays for the part.
The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark

Dealers and applies only to orders submitted on this program Monday through Thursday. Parfs Plus service is available only
in the 48 contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continenial United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, pius the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central ime. Orders
must be six () ling items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless fransmissions and 5-speed transaxles, hydraulic or
hydrostatic whee! motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a imited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.



johnssj
Rectangle


johnssj
Rectangle



AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
DECAl GrOUP ....uvvereerermrreereereeeisiinrersees i ssaesssesnsssenenssssaas 19-20
Electrical Diagram ........coevcoiiicreereieen e 22
Electrical GrOUP ....e.aceereceeererirscsrs s ssnmsrn e 21
Electrical Logic Schematic .......cccoorveeieiiiii 23
Engine Deck Group.........occccmimiiimnnieeenie e 14-16
Front Frame Group ..c.oooocov v inannesannee 7-8
Fuel Group............... eeterererenteiseterenrannteetraastereernnantranrrnen 11
Hydraulics Group ........ccccinniiineenennieeie e 17-18
Main Frame GrouUp ......ccccceeeee i ene i 9-10
Motion Control GroUD .....ccceerieeercreemniririreereeeessseneesssiasesassnnns 13
Park Brake GroUD ...cceceeieereieriieneirererereres s sesseesssassanesesssennnes 12
52" DECK GrOUP....c.ceeeveiererirreininreeeraireaasesrrmamsesnsesensssaassaanons 3-4
B0” DECK GroUP....cceiieeeerrrcserrrrrcee s sssessssire e s an e 5-6


johnssj
Rectangle


johnssj
Rectangle



52" DECK GROUP

Exmark red touch up spray paint - P/N 1-850337.
4+ Requires instaliation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MKS24.
%Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.
4+ Apply Mobil HTS grease {P/N 103-5217 1.5 oz packet) (or a food-grade antisieze) between the jackshaft and
bearings, jackshaft and sheaves, spindies and bearings, spindles and sheaves, and under top bearing guard. DO
NOT use a copper or nickel hased antisieze.

XEO® X))

{tem | Part No. Descriplion QOty. ftem | Part No. Description Qty.
1 | 103-3183 Astn, Deck (103-3026-01) W/Decals...... 1 39 | 32128-37 Nut, 7/16-14 WhiziocK....cveeceererncncnnnnas 16
2 | 325624 Washer, 3/8 SAE ...t 3 40 | 1-603805 Idler Pulley 5.08 0.0V e 1

3% | 1032794 Sheave, Blade Drive .....veecmmniinniecnnnn. 3 41 | 1-833366 Belt, Blade Drive 52" Deck..... e
4 { 1-513208 Washer, Spring Disk .veeceece e 1 42 | 1-633447 CHAIN cvervresareraeresrssmrsesirsssassesssnssmessases 4
5 | 1-303334 Washer, 5/16 Spring Disk.....cccuviiiiniinnn 1 43 | 103-1858 Screw, 7/16-14 X 1 5/8 Sp.vcrvverssveirienns 8
6 | 32128-20 Nut, 5/46-18 WhIzIoCK ..o inincneriiennas 8 44M | 103-3505 Seal, DoUbIe LiP e 1
7 | 1-602913-01 Baffle Wldmt, Discharge.....cccovvrrrvrnirens 1 45% | 103-3200 Cutter Housing Complete..........coivene. 3
8 | 322-2 Scorew, 5/M16-18 X518 v 5 464 | 103-3182 Sheave, Jackshaft ...ccccvveinisiviniincnnnans 1

9% | 1-603299 Roller, ARHSCAIP oo 6 47 | 103-2535 Spacer, Guard Bolom ...c.occieiiiiinisnns 4
10 | 3280-357 Nut, 3/8-16 Whizlack ......coveriiiivsiiiinionnns 14 48 | 3236 Screw, 3B-16X T creeerisricrenienermeenas 4
11 | 1-373034 Washer, PIVOL.....ooereiersimmeeie, 8 49 | 103-1072-01  Strut WIdmt, DecK..uvecoeeiccenivieiinninnn 2
12 | 99-2842 SPACEN 1vtvvaemerer e rere et e s ssiiane 6 504 | 103-2785 o] o =T 3
13 | 98-5875 Washer, 3/8 Spring DisK......ocoveeveeerenieae 13 51 | 1-633029 Spherical Rod ENd.....coninniimnrn 2

14+ | 103-2547 Housing W/Bearings .......ecoevveesereessmvanse 3 52 | 327-11 Sorew, 58-11 X 5 .rvereee et 2
15 | 103-5870-01 Chute, Discharge 527........ccoceevcrininnnnnns 1 53 | 3253-8 Lockwasher, 5/8 Reg.Spring..ccverieerenns 2
16 | 3225 Sorew, 5/MB-18 X 1 e rmereemaeins 5 54 | 302-19 Zerk, 1/4-28 Straight.....cccmvimmeimeniccieens 4
17 | 3296-29 Nut, 5M6-18 NYIOC oevevree e 4 55 | 1-632199-01 Pin Widmt, Deck Strut........oeiivvininnnns 2

1 18 | 1-633357-01  Shield, Belt 527......coccconurmrenresercorrareanianns 2 56 | 3219-6 Nut, 5/8-18 HEX.eoveevrmereererrermssermssisanesans 3
19 | 1-323385 Knob, Belt Shield ...cccoovnrveinsnceicrininas 6 57 | 3217-46 Nut, HH 3/4-16 Heavy...oeooceeecececmisanns 3
20 | 1-322110 Belt Guide Widmt......co.co i 1 58 | 103-2982 Key, 14 X 3MB X3 e 3
21 | 103-0862 Screw, 5/8-18x2 34 Gr8 ...coeeereceeees 3 594 | 1-643383 JACKSRAT .. cersrcemreerere e e 1
22 | 323411 Screw, 3/8-16 X2 14 e 2 60 | 103-1081 A, SUUt LONG e e ccistiinans 2
23 } 1-303537 Stud, Belt Shield ............ 2 614 | 103-1330 Guard, Bearing TOp -.....ccvniiminimniniennne 3
24 | 3256-3 Washer 5/16 Std Flat ..... - 62 | 323-7 Screw, Hex Cap 3/8x 114 ..vcvvverrenes 18
25 1 1-323417 Washer, Rubber........ccocvvvvvnnniverenniens 2 634 | 103-2544 Asm, Jackshaft Housing W/Brgs............ 1
26 { 103-3330 Spring, EXtension ... 1 64 | 103-2802 Washer, Spring Disk 3/4 _..coviiimiiiiiinnnnn, 3
27 { 103-0865 Washer, Spring Disk .....cceeveimvvirecinnes 3 65 [ 103-2528 Blade, Notched. ..o e 3

25@ | 103-4681 Bearing, Pivol... v cveviicisssresnirensevennn 2 103-2508 Blade, Low Liff........ccenrmeimnvimne i 3

oo% | 103-5693 Kit, Idler Arm (103-6528-01) + | 103-2518 Blade, Mulching....... e 3

W/BAMHNGS ....ooccenrcirsanresmsanniensssannanes 1 103-1578 Blade, Solid ....ccveeeveeererenrieeessaessivans 3

30@ | 1-603044 Bushing, tdler Pivol......c.minmanneinne 1 66 | 103-3248 Asm, Jackshaft 52 .....cooereeercvnrseeeiienn 1

31 | 30240 Zerk, 1/4-2090° ..ot 1 674A | 103-3257 Asm, Deck Complete..... 1

328 | 3256-4 Washer, 3/8 Std Flat ... vinnnsicicnnnn 3 66m | 103-2816 Guard, TOP ...covveeriinrenrens 1

‘W | 32564 Washer, 3/8 Std Flat .......ccovvevniiiinonae 2 B69H | 98-5961 Screw, 3/8-16 x4 Gr 8... ol

33 | 3296-39 Nut, 3/8-16 NYIOG ... e e 19 70m | 103-3506 Seal, Single Lip... |

34@ 32313 Screw, 3/8-16 X 234 cvvrririreirinren 1 718 | 32120-10 Ring, REtAINNG ..ooveerreeeeeeeeerrenesrnsneaees 2

35 { 1-633109 Idier Pulley 6.00 Dia Fiat.......c.ccveiieenennn2 72W | 103-3504 Bearing, Spherical ... ceeernieenicieenes 2

36 | 3234-11 Bolt, 3/8-16 X 1 WhizlocK..c.c.ceeieceeercee. 1 738 | 106-7159 OTIG vernrersrsrarrereseresercesssstosnsssnssnassares 2

37 | 1-633456 Bushing, IdIEr .. 2 74M | 103-5677 SPECET e s 1

38 | 3217-1 Nut, 5/8-11 HEX e 2

Complete deck assembly excludes items #39, #42, #43, and #60 and includes mule drive belt from page 14.
Complete cutter housing assembly also includes items #27 & #21.
This component is required for units with 464,999 and lower.

This component is required for units with 465,000 and higher.
103-5693 kit includes components shown for S/N 465,000 and higher and services all serial numbers.


johnssj
Rectangle


johnssj
Rectangle



52" DECK GROUP

Install open end SMN 485,000
of seal outward & higher
69
68 46 Small sheave mustbe
41 72 nola positioned above large
73 7 sheave as shown.

3
S/N 464,939
& lower 7 7

75-80 #tbs

67~

43 Torque to
/ ?}/ 6457 140445 fidbs

E Torgue to

™21 1454120 ftdbs


johnssj
Rectangle


johnssj
Rectangle



60" DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description
1 ] 103-3184 Asm, Deck (103-3029-01) W/Decals ...... 1 39 | 32128-37 Nut, 7/16-14 WhHIZIOCK...cceee e
2 | 3217-46 Nut, Hex 3/4-16 Heavy ..ccccvocevvvecrnnrninnes 3 40 | 1-603805 Idler Pulley 5.06 0.D. V .........
3 | 3256-24 Washer, 3/8 SAE .o, 3 41 | 1-633127 Belt, Blade Drive 60° Deck
4 | 1-613208 Washer, Spring Disk .....coccocvcivineinennnan 1 42 | 1-633447 L0 111 DRSO UDPR
5 1} 1-303334 Washer, 516 Spring Disk......cccovccvnnnnn 1 43 | 103-1898 Screw, TMB-14 X1 5/8 SP.vrecvernicrieninns 8
6 | 32128-20 Nut, 5M16-18 WHIZIOCK ..-..cv s veernririonane 8 44M | 103-3505 Seal, Double Lip voevecrveeenreeeneerreneene
7 | 1-602813-01 Baffle Widmt, Discharge.....ceoceveeireeeeeene 1 45 | 3217-11 NUt, 5/8-11 HEXuoeiceveereen e nseesinncasansinns 2
8 | 3222 Screw, 5M16-18 X 518 v 5 46 | 103-2802 Washer, Spring Disk ..o 3
9% | 1-603299 Roller, ARESGAID ...ocvecrerrcrcrenreen e rrrerarans 5] 47# | 103-3200 Cutter Housing Complete....ccovvvvesiinnina 3
10 | 3200-357 MNut, 3/8-168 WHIZIOCK .ce e erecrareevarens 14 48 | 323-6 Screw. 38-16 X 1o vrecrrreerenrrrseesierases 4
11 | 1-373034 Washer, PiVOL. ... 8 49 | 103-1072-01  Strut Widmt, DecK.....cwvecenarmrmseeninannns 2
12 | 98-2842 SPACET cevmeeirreersrarsr e cnssrmnssrarssmsrmrentesan 6 504 | 103-2794 Sheave, Blade Drive .....occvivecrvcnicnnnnns 3
13 | 98-5975 Washer, 3/8 Spring Disk..cceoocee s 13 51 | 1-633029 Spherical Rod End....cccveviivnniiniicvsninne 2
144 | 103-2544 Asm, Jackshaft Housing W/Brgs ............ 1 52 | 327-11 Screw, 5/8-11 X 5. 2
15 | 103-5870-01 Chute, Discharge 80”.....ccevovenievisnicenrens 1 53 | 3253-8 Lockwasher,5/8 Reg.Spring....cccooensenees 2
16 | 322-5 Screw, BME-18X 1 i 4 54 | 302-19 Zerk, 1/4-28 Stralght......c..cecnniinescarenns 4
17 { 3296-29 Nut, 5/16-18 NYIOC .ceveeer e 4 55 { 1-632199-01 Pin Widmt, Beck Strut...oii v 2
18 | 1-633084-01 Shield, Belt 60 .......cvvirereivceicmrnircneens 2 56 | 32196 Nut, 5/8-18 HeX.voeeer e vemrmcerianee s 3
19 | 1-323385 Knoh, Belt Shigld ...cccceieeveiieaininenn B 574 | 103-2785 SPINAIR .ervcvenrereierearerrrare e rrreeraeaseens 3
20 | 1-322110 Belt Guide WIdmt....ccocceiveevnriieicennis 1 584 | 103-3046 Sheave, Jackshaft Double .......coecinienens 1
21 | 103-0862 Screw, 5/8-18x234 Gr8 ............. -3 59 | 103-2982 Key, 4 X IH1EX 3 ooeeeeererrieereenains 3
22 | 323-1 Screw, 3B-16X2 14 v w2 604 | 1-643393 JACKShER covviirirerriirra i e 1
23 | 1-303537 Stud, Belt Shield ............ ) 614 | 103-1330 Guard, Bearnng Top ..oeerressnseninnns 3
24 | 3256-3 Washer 5/16 Std Flat . B 624 | 103-2547 Housing W/Bearings$ .....ccccernvnrnensssnseenes 3
25 | 1-323417 Washer, Rubber......... w2 863 | 103-0865 Washer, Spring Disk 5/8.....ccoveiirinnrines 3
26 | 103-3330 Spring, Extension........... w1 64 | 103-2535 Spacer, Guard Botiom ..o 4
27 | 322-6 Screw, 5/16-18 X 1 14 ...... | 65 | 103-2530 Blade, Nofched ... mmieiencnnniesinnsiins 3
28@ | 103-4681 Bearing, Pivot....coceice e 2 103-2510 Blade, Low Lift.....covvecernrrirenmmsssieemessrenes 3
20% | 103-5693 Kit, idler Amm (103-6528-01) + 1 103-0301 Biade, MUIChING ...ceee et 3
WIBEANNGS veecrveernreremrerranerssnenseessnessenasis 1 103-1580 Blade, SO coevrcerireriscerssisesessassenens 3
30@ | 1-603044 Bushing, Idler Pivot .......ccoccovevvveevveeeene 1 66 | 103-1081 Asm, Strut Long..covireneiiinininenssiennna 2
31 | 30240 Zerk, 1/4-20 90°. v en 1 67 | 103-3249 Jackshaft Assy........... .
32@; 32564 Washer, 3/8 Std Flat ......coociinieaiiiicncnna 3 684 | 103-3258 Complete Deck Assy...... w1
B | 32564 Washer, 38 Std Flat ..o 2 698 | 103-2916 Guard, TOP .cereveircecrnnsressverrsnreereaces 1
33 | 3206-39 NUE, 3/8-16 NYIOG «.oeeveeecrmeecereesrreennesens 19 70M | 98-5961 Screw, 3MB-16 X4 Gr8. e
3@ | 32313 Screw, 38-16 X 2 34 ...ovvrvriieiieersonions 1 71| 103-3506 Seal, Single LiP oo i
35 | 1633109 Idier Pultey 6.00 Dia Flat ..o 2 72m ( 32120-10 RINg, RetdiniNg .....ceerrerensieisevsssserseasrions 2
36 | 3234-11 Boit, 3/8-16 X 1 WhiZIoCK......cceererenrerennses 1 73M | 103-3504 Bearing, Spherical ..o 2
37 | 1-633456 Bushing, ldIer......cvevieviienirieiinseesenranns 2 74| 106-7159 O-TING 1envrmemeree et sesesansss e ann 2
38 { 323-8 Screw, 3818 x 1 12 .irenennianas 18 7oM | 103-5677 SPECET....coiimras e st e 1

Exmark red touch up spray paint - P/N 1-850337.
+ Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604.
*  Kit 1034051 includes anfiscalp roller, spacer, & mounting hardware.
+ Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade antisieze} between the jackshaft and
bearings, jackshaft and sheaves, spindles and bearings, spindies and sheaves, and under top bearing guard. DO
NOT use a copper or nickel based antisieze.

XHEO X))

Complete deck assembly excludes items #39, #42, #43, and #66 and includes mule drive belt from page 14.
Complete cutter housing assembly also includes items #63 & #21.
This component is required for units with 464,999 and lower.

This component is required for units with 465,000 and higher,
103-5693 kit includes components shown for S/N 465,000 and higher and services all serial numbers.



johnssj
Rectangle


johnssj
Rectangle



SN 464,999
& lower

60" DECK GROUP

Install open end SN 465,000
of seal outward & higher
70

Torque to
140145 frbs
38
47 1
/33
. \i;
'\1/33
\57 P
65

E Torque to

21 115420 fdbs

67 ~

/60

58 Small sheave mustbe
positioned above farge
sheave as shown.


johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

ltem | Part No. Description Qty. item | Part No. Description Qty.
1A | 103-5473 Asm, Front Frame, 52" ....ccocevcvnseeninens 1 a3 | 103-3528 Asm, Floorpan (103-3241-01) W/Pads
A | 103-5474 Asm, Front Frame, 60" ........ceeecieeeeieinen 1 & DECAIS . vvreeeeervrrererreiassenrrasserrrsmranrnnenns 1
2 | 302-19 Zerk, 1/4-28 Straight ...ceiecieeniievinienrnens 5 34 | 1-543511 Seal, Grease....coencrercinerriesnesssnsarsseses 2
3 | 106-6572 Pad, Antiskid...cccoceeceverrcr e 2 35 | 1-632511-01 Caster WIdmt....ccv e reererrnsnesiins 2
4 | 1-833553 Pad, At SKid ..oovieriieneniicenrannen, 2 36 | 3296-51 Nut, 3/4-10 NYIOC ... cnrviineenei e 2
5 | 103-2084 Asm,Lever(103-2083-03)W/Grip ............ 1 37 | 1-633508 Washer, Spring Disk .....cocoeceeeiree s 6
6 | 1-633295 Grig, Lift LEVET tviienenieerccnsererassiinnennins 1 38 | 325-36 Screw, 1/2-13 X7 12 e 2
7 | 103-2064-03  Am Widmt, Deck Lift ... coveevvveneieceenanae 1 39 | 1-811010 PIUG i crrr it rre e e 2
8 | 1-633325 Spring, CoMPression. ... rreewesscsaess 4 40 | 103-2768 Guard, $eal e 4
9 | 3256-24 Washer, 3/8 SAE Flat.......ccccooviniiiiennnns 1 41 § 3296-23 Nut, 1/2-13 NYIOC veiinrisncc s 2
10 | 3206-39 Nut, Nyloc 3/8-16 ..o 5 42 | 3230-1 Bolt, Carriage 5M16-18 X 34 ...oveveevrenan 4
11 | 32151103 E-RiNGurireaereeerererrrnrrnressrrerscerressersnsecssenes D 43 { 103-0063 (ST-T- TR =T-T=1 41 T DU 4
12 | 1-633068 Arm, Deck Lift .. ccininiescinnenanos 2 44 | 1-633585 Bearing Cong... s 4
13 | 1-633880-01 Plate, Deck Lift.virceneniervennicesreorassssnenns 1 45 | 32128-20 Nut, Whizlock S/16-18....cocnererrinicensrin 4
14 | 103-5350-01 Plate Widmt, Deck Lift.....ccoeeeeveceeenvennee 1 46 | 103-3155 Aode, Caster....oieeeeeee s 2
15 | 1-633082 Bushing, Lift LEVEL ...cccceeneriismnresncarininns 1 47 | 103-1918 1210151 ) 11 o 20 2
16 | 1-633080 Bushing, LIft LEVEF ...ccvvcevenricresreenaniiinnes 1 48 | 32329 Screw, 3/B-16 X 1 3B ...cnmvvimmsrcsrennincanns 2
17 | 323-13 Screw, JB-16 X234 i 1 49 | 32151-29 Ring, Retaining ......cccnireciimniinne. 2
18 | 1-633097 Hifch Pin W/Lanyard ......ocoevcrvcnnncieranns 1 50 | 327418 Screw, Socket HD5/M6-18x1 1/4 ............ 2
19 | 1-806005 Halrpin Cotter......viueviereenennnns vornnes 51 | 1-633002 Tire, 13x5.0-6 4 Ply (Pneumatic}............ 2
20 | 323-9 Screw, J/B-16X1 34 oeeeeeiiieeiecenes 2 524 [ 103-3051 Spacer, Nub.iniesinenecssieninens 4
21 | 98-5975 Washer, 3/8 Disc Spring....... .12 53 | 103-5189 Asm, Caster Wheel (Pneumatic)............
22 | 3200-357 Nut, Whizlock 3/8-18........ .15 103-3785 Asm, Caster Wheel (Semi-Pneumatic)... 2
23 | 323-6 Screw, 3/8-16 x 1.......... 1 54 1 3218-2 Jam Nut, 5/16-18 ..ot 2
24 | 323-7 Screw, 3/8-16x1 1/4 ...... .12 55 | 103-1955-01 Weldmt, Front Lift Shaft {LH) .. |
25 | 3256-29 Washer, 7/8 SAE Flat.... wedh 56 | 103-5340-01  Weldmt, Front Lift Shaft (RH).. e
26 | 1-633096 Rod, Deck Lift ............... 2 57 | 1-523157 Washer, Spacer.......ccceeeceeenes 2
27 | 3217-11 Nut, 5/8-11 Regular....... e 8 58 | 1-634439 Asm, Deck Lift Spring ...ccevveencrnnniennnns 2
28 | 1-633441 Swivel, Deck Mount.......eecniivcvncenne. 4 59 | 103-3527 Asm, Floorpan (103-3242-01) W/Pads
29 | 3256-7 Washer, 5/8 Std Flat .....occeeeveeere e 4 & DRCAIS coen 1
30 | 1-633064 Spring, Deck Support... 60 | 1-543509 Bearing Cone, Tapered Roller ........c...... 4
31 [ 3218-6 Jam Nut, 5/8-11 ........ 61 | 1-543508 Bearing Cup, Tapered Roller
32 | 1034882 Cap, GreBse .o rrnaisrsssesienas

Exmark red touch up spray paint - P/N 1-850337.

+ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on spacer nut, ltem #52.
Includes frame weldment plus items #32, #34, #38, #4090, #55, #56, #57 and #61.

A



johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP



johnssj
Rectangle


johnssj
Rectangle



MAINFRAME GROUP

ftern | Part No. Description item | Part No. Description Qty.
1 1-643255 Track, Seat (4" Adjustable) 31 | 103-4434 L 1 OO 1
2@ | 103-3524 1= SO 32 | 3238 Screw, 3B-16X 1. e 2
3 11-543401 Spacer, Seat Track ..... 33 | 1-633964-03 Stop, Park Brake.....ovrvevmmnernicsnareennns 1
4 | 322-3 Screw, 5/16-18 x 3/4 34 | 1-633696 Cable, throtlg oo 1
5 ] 103-3521 Cushion, Seat ... 35 | 103-0284 Tab, Armrest Adjustment......ccinn, 2
6 | 103-3520 Cushion, Backrest ... 1 36 j 3227 Screw, SM8-18 X1 H2.iiiriraiineniener 2
7 | 103-0282 Cushion, Armirest (RH).c.ooeorevereciieeeee 1 37 | 1-633349 Spring, COMPression .. 2
8% | 103-0291 Cushion Amrest (LH} ..cooovcivineniviicninn 1 38 { 32124 Screw, 7/16-20 X 1.00..c.icvveeiceeeiieenees 2
9 | 1-633859 Seat Frame .., 1 39 | 3296-38 Nut, NYIog 7HB-20 ... eevirsnasinans 2
10 | 32566-3 Washer, 5/16 Std Flat .....cccerveveeivirrenrirans 2 40 | 1-513582 Ball, Red (Throttle)...iiincininniins 1
11 | 103-5245 Asm, Frame (103-5690-03) W/Decals .... 1 41 | 1070075 BUSHIMG «vveeeveercmnrtimnsscssassirsassirasnsssranes 1
12 | 1-833007 Wheel/Tire ASSY ..o imnninssnssisnesanne 2 42 | 107-0076 SPING e s e rrmerrres e e sbennaninnes 1
1-633008 Tire, 23x10.5-12 4 Ply .ocovcriininniinne i 2 43 | 107-3058 Catch, Seat Latch cvvvereeeiieiceee 1
1-633009 WHEE! .o e 2 44 1 1-603336 Cable, ChoKe.......ccececisinicvsrranmiiinen 1
13 | 103-5454 Asm, Console (103-5193-03) W/Decals . 1 45 | 107-3155 Cotter, Hair Pin Double Loop .....cc.ccoe0l 2
14 | 103-4423 Asm, Seat Frame ... emenceiccenvisnerens 1 46 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
15 | 242.50 Nut, Wheel 1/2-20 . ...ccviriniiniiiinicine 8 47 { 106-0887 T« P 2
16 | 1-633293 Rod, Seat Hold-Up....coviivrniiinieirinniens 1 48 7 107-3124 L6711 o TSP 2
17 | 3225 Screw, 5/M6-18 X 1 ..o 1 49M | 103-4553 Asm, ROPS Fold Pin cccccevecirinisenssninns 2
18 § 323-39 Serew, J8-168 X 5. iviiicrcerrrcrmricnrnsrnearores 2 50 | 323-7 Screw, Hex Cap 38 x1 14 e 2
19 | 3206-2 Nut, Nyloc #10-24 ..., 2 51 | 107-3154 Nut, Push 3/8-16.....cccciiminiceniiiinreinens 4
20 | 3296-29 Nut, NYioc SMB-18 ..oeeereee e 5 52 | 98-5975 Washer, Spring Disk 3/8 .......ccvrvenierens 8
21 | 3298-39 Nut, Nyloc 3/8-16 ...cvcevvcecsivenininsnneen B 53 | 323-8 Screw, 3816 X1 H2 .o eeee 4
22 | 3280-357 Nut, Whizlock 3/8-16......ccvneiiiiienriiranes 8 54 | 323-23 Screw, 3/8-16 X 4 1/2..coiivmniinmaninnn 2
23 | 32128-20 Nut, Whizlogk 5/M16-18....coo o 8 55 | 32513 Screw, 1/2-13 %3 1 2
24 | 323-20 Screw, 3/8-16 X 3-TH.....occviiiviiinirinnnns 1 56 | 1-807513 Screw, #10-24 X 12 veiriirircierieee 2
25 | 3256-24 Washer, 3/8 SAE Flat..... - 57 | 32128-33 Nut, Whizlock 1/4-20.........oinecciininn 1
26 | 103-4469 Kit, Seat Belt.................. . 58 | 1-5137862 L 1] T I To T OO S 1
27 | 107-3083 Latch, Seat............ el 59 | 321-6 Screw, 1/4-20x1.... RS |
28 | 3224 Screw, 516-18x 7/8...... 2 60 | 1-303335 Piastic Tie (Large)...cccce e iniiiissisarans 1
29 | 1-513658 [Z11109]07=] SN 4 614 | FRPSLZ Kit, ROPS L7 .......... vl
30 | 3256-23 Washer, 5/16 SAE Flat......occoiciiiiiinnns 10
Exmark black touch up spray paint - gloss black.
® Includes armrests, armrest adjuster hardware and seat back decal. Does not include seat belt or tracks.
*  Notillustrated.
M Includes ROPS fold pin plus hairpin, item #45.
+ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #14, caich item #43, and seat belt assembly
item #26.
® ncludes armrests, armrest adjuster hardware and seat back decal. Does not include seat beit or tracks.


johnssj
Rectangle


johnssj
Rectangle



MAINFRAME GROUP

-10-


johnssj
Rectangle


johnssj
Rectangle



KOHLER FUEL GROUP

ltern | Part No. Description Qty. ltemn | Part No. Description Qty.
1 | 1-303077 Ciamp, Fuel Line....cccccveeveerircnseesnsnnae 6 1% | 103-5481 Asm, Tank Fuel (RH) .o, 1
2% | Kohler Part No. 2405002 Fuel Filter ........cceveeee 1 12 | 1-633347 Valve, Fuel...o i 1
3 | 1-513762 Clip, LOOMuuiiierinriinrimrsssisnmniesssssssrarsnens 2 13 ] 1-633348 FUBI LINE..o e cteer s snarenenas 1
4 | 1-303335 Plastic Tie (Large)..oaco e 1 14 | 1-633349 Spring, Fuel Tank .....cvereerrncernemrenren. 8

5 | 1-513508 Cap, Fuel Tank .....cococcevvreeemevrmrscnnssneecnnn 15 | 321-3 Screw, 1/4-20 x 5/8
6@ | 103-2605 Fitting, Fuel Blkhd W/Screen 16 | 322-3 Screw, 5M6-1BX 34 ..covvviennnne
103-2784 L0 2114« J 17 | 329647 Nut, Thin Nyloe 5/16-18
7 | 3256-23 Washer, 5/16 SAE.......c.icewee. 18 | 1-805004 Washer, Lock 1/4....ccccneeeeenneee
8 | 1-543456 Fuel Ling ..vcciecencrenivienann, 19 | 1-805005 Washer, Lock 5/16...cc..ceueee.....
9¢ | 1-633023 Stud, Fuel TanK.....cccceeeenenn 20 | 103-2885 Fuel LiNg......ovceicccrerercennsesvenctesieaeesnanns

100%t 103-5480 Asm, Tank Fuel (LH)

Refer to Engine Owner’'s Manual (Fuel Fitter Must be 15 Micron or smaller).

Use Pro-lock, Nut type (Part No. 1-840022), .5ml tube on fuel fitting threads.

Use Pro-lock, Retaining Type (Part No. 1-840023), .5cc tube on stud threads going into the tank.
includes tank, cap, fitting & studs.

Not illustrated.

% ¢ @

-41-


johnssj
Rectangle


johnssj
Rectangle



O

1
-
)
! v
1
i i
x= ' v
i
o ) i
1 1 at
1 . P - F
1 L. PR I A
[ P A PP
Ve, R IR S
)/’ 1 g -t [ - 51
v Ve [ ‘J“\“,
3 pone® b
! T ST
) L P
-7 R
a.” " [ wid -
L s
1

PARK BRAKE GROUP

ltem | Part No. Description Qty. itern | Part No. Description Qty.

1 { 1-513140 BUSHING cave e irrncrsnirersiesesessnseserasconas 2 16 | 325742 Key, Woodruff 5MB X 1 coiniiierrenrnnens 2
2 1 1-633454 Spring, Brake Rod......c.occeninicieeees 2 17 | 1-633268 Grip, Brake Lever. .. 1
3 | 1-633477 Rod, Brake......ciimmeicimisinsisssnnnn, 3 18 | 3234 Screw, 3/8-16 X M. eririane e 4
4 | 1-634500 Lever (1-632489-03)W/GHD ccovvvvvrerenaere 1 19 | 103-2399 Pin, Clevis Spring 3/8.....ccmwviermeiccennns 3
5 | 1-632217-03 Shaft, Brake ....ccovnininciiennesionssnininnnes 1 20 | 32517 Screw, 1/2-13 x 4 (52" .... -
6 | 103-0352-03 Bracket, Brake (527} ....ccverereremrerrieneriinn 2 * | 325-20 Screw, 1/2-13 X8 {B0") cviiciiniiennnrne 8
* | 103-0354-03 Bracket, Brake (80")..oceeeeiiiininnans 2 21 | 1-603991 Zerk, 1/4-28 Straight (62")..ccvervierienennc 2
7 1 1-523157 Washer, SPacer ... irscrereriinnens 2 % | 302-19 Zerk, 1/4-28 90° (B0").cvecvee e 2
8 | 1-809036 Nut, Slotted 1.00-20 ...ccovivnie e 2 22 | 32128-49 Nut, Whizlock 1/2-13 UNC-2B.....cccerns 8
9 | 10303565 Band, Brake.......ocevercensiersrmseemnesomasens 2 23 | 32193 NUb, 3824 ...v v e 8
10 | 1-633380 Spacer (Short){(52") vt 4 24 | 3290-357 Nut, Whizlock 3/8-16....ciecierinseenreenens 4
* | 1-633060 Spacer (Shork) (B0 ccvceveeniniiiiiiiis 4 25 | 1-808285 Pin, Clevis 318 X1 14 i 1
11 | 1-633382 Spacer (Long)(527).... 4 26 | 32564 Washer, 3/8 Std......covvvenienrmnmrcrissaine 4
% | 1-633062 Spacer (Long} 607} ..cvueeicrmnrinsrirsnsirsens 4 27 | 327210 Pin, Cotter /8% 34 e 2
12 | 1-633102 Bearing, FIange...cc.crrorinenneineanas 2 28 | 1-806800 Pin, Cotter 9/64 X 1 112 ..o 2
13 | 1-633131 YOKE v.orceenrinrnesrsmssensrrssassonsnss samsvenemesnsass 4 29 | 3229 Screw, 5MB-18 X 1 3/ vvccreeerercorns 6
14 | 1-633144 Pin, TRUREOM veveeeeevrereserrscereeesinasssnanans 2 30 | 103-0384 £ 0T Lot PR, 6
15 | 103-0530 Hub & Drum W/Studs, Wheel...c...ae 2 31 | 103-0374 Retainer, Brake Band.......ccovrmrecicniinnns 2
#*# | 1-633826 Studs, Wheel ..o innisenniscennnce. 8

Exmark black touch up spray paint - gloss black.
# Not lllustrated,

12



johnssj
Rectangle


johnssj
Rectangle



MOTION CONTROL GROUP

ltem | Part No. Description Qty. ltem | Part No. Description Qty.
1 | 1-303105 YOKE ciiiiiienississirrisnisersisissessssines e 2 20 | 3226 Screw, 51618 X 1 14 .oviiiciiinniines 4
2 | 98-b975 Washer, Disc Spring 3/8.....coccceevieceeene. 4 21 | 3234 Screw, 3/B-18X 34 ... 8
3 | 103-4079 DEMIPET ...1aeeereceraseeerar s srrssesrsssssrrssresrasens 2 22 | 3237 Screw, 3/8-18 X 1. 4
4 | 1-543017 Ball Joint (RH)..ocovicnniinencinniiniiiniiona. 2 23 | 3239 Screw, 3816 X1 .. iiinicnincnniiinnan 5]
5 | 1-803735 Bushing, Nylon (Reverse ind)................. 2 244 | 1-803022 Set Screw, 5MB X 5B...corvecrcrviiiennns 2
6 | 1-603737 Boeit, (Neufral Refurn} ..c....ccvveeevvvverneenee 2 25 | 3296-39 Nut, Nyloe 3/8-16 e, B8
7 | 1-603807 Spring, (Neufral Return) ...oueenerien 2 26 | 3219-2 Nut, 5/16-24..coeererrveriercrreeseererseraenas 8
8 | 1403180 Screw, 5/16-18x1 3/ Sp v, 4 27 | 1-8B04524 Nut, 5/16-24 (LH) e 3
8 | 32128-20 Nut, Whizlock B/16-18......coeeveccervrrennans 12 28 { 3220-2 Nut, Jam 5/16-24 c.covvveriiiminniricinciines 2
10% | 103-0631 Handle {103-0409-03) W/Grip (LH} ........ 1 29 | 3256-2 Washer, 1/4.......... 2
11 | 1030632 Handle {103-0410-03) W/Grip (RH)........ 1 30 | 3256-3 Washer, 5/16 Sid.......... ol
12 | 1-632208 Ammn, Pump Control....e e vecerneeninnense. 31 | 3290-357 Nut, Whizfock 3/8-16..... e 8
13 | 103-4781 Bracket, Motion Control (LH) 32 | 32725 Pin, Cofter 3/32x 1/2.... 2
14 | 1034782 Bracket, Motion Control (RH) 33 | 1-808280 Pin, Clevis 5/16x 1....... e 2
15 | 103-3064 Link, Tracking RO ........ccocvvrrresrmrnrresnins 34 | 3266-29 Nut, Nylos BMB-18 .o 4
16 | 1-633102 Bearing, Flanged.......cccoeeevveevemeveeeeeene 4 35 | 1-323245 Spring, Compression ........cccocevieecenene 2
17 | 1-633152 Ball Joint (LH) cveeveririrececrinieens revestrentrnen 2 36 | 103-3060 Knioh, Tracking....cuweeincniincmmin 1
18 | 103-0407 -Arm, Control Shaft..eciiieciiican 2 37 | 1034330 Asm, Tracking ROd ....ccecvincninencnninn 1
19 1 1-633257 Grip, Motion Confrol Handle......ccccoeen..e 2 38 | 1034332 Asm, Tracking Rod .....evvcccvniniervcenninnn 1

Exmark black touch up spray paint - gloss black.
* Not lllustrated.
+ Use Pro-lock, Nui type {Part No. 1-840022), .5ml tube on setscrews.

-13-



johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP

SN 464,999
& lower

SN 465,000
& higher

Install open end

of seal outward
Item| Part No. Description Qty. ltem | Part No. Description Qty,
1 | 98-5975 Washer, Spring Dis¢ 3/8......ccomeeeeenenins 1 14% | 103-5695 Kit, Idier Arm (103-4593-03)
2 | 30240 Zerk, 1/4-20 {(90%..cviiinnienisinannie 1 W/BEEFINUS v cererrerssrecnmmisisissssstmsssssnsnraens 1
3@ | 1-513034 BeaMNG 1ocovviriiiirvsssnsniern s srerrasirrsnsscamsenes 2 15 | 323-11 Screw, 3/8-16 X 2 T iririeneeeeneene 2
4 [ 1-603401 Spacer, Spring ..o 1 16 | 323-9 Screw, 3/8-16 X1 34 vrrmeireerceiisrinen 1
5@ | 32564 Washer, 38 St ..o 3 i7 | 32313 Screw, 3/8-16x23/4 ... e
W | 3256-4 Washer, 3/8 St ...ooveveiceneeircsssisnnereenens 2 18 | 1-800805 Screw, 3/8-16 X3 1268 . ieecvnerivnns 1
2] 103-2627 Bushing, Idler...oouimniiiiirniiorennnnevennnees 1 18 | 3296-39 Nut, NYloc 3B ... 1
7® | 1-603384 Bushing, |dier Pivol ... 1 20 | 3256-24 Washer, 3/8 SAE ....cccceriieernirrmecninsnie 3
8 | 1-803402 Spring, Mule ldler....vviiiriinens 1 21| 103-2916 GUATD, TOP coveeverseariorasnssnissmssminssssssesns 2
9 | 1-803496 Bushing, I8 e v siairens 1 22M | 103-3506 Seal, SINgle LI .o e cerssisnnsnninns 2
10 | 1-603805 Pulley, ldIar .. 1 23m | 3212010 Ring, Retaining ...eeeeerseessssrsrsinasisnsassenns 2
11 | 3290-357 Nut, Whizlock 3/8-16 ..o iiieerrenennr e 6 24H | 103-3504 Bearing, Sphenical ... 2
12 | 1-6331686 Pulley, Idler _...oovinirineninre e 1 250 106-7159 [0 2 41T [P SO IOR N 2
13 | 1034014 Belt, Mule Drive......oecvcecreereeicie 1 26 { 103-5677 8207 To =} U PRI 1

Exmark black touch up spray paint - gloss black.

@ - This component is required for units with 464,999 and lower.
M This component is required for units with 465,000 and higher.
103-5695 kit includes components shown for S/N 465,000 and higher and services all serial numbers,

x

-14-



johnssj
Rectangle


johnssj
Rectangle



ENGINE DECK GROUP {(cont.)

Hemn | Part No. Description Qty. ltem | Part No. Description Qty.
1 | 98-5975 Washer, Spring DISC 3/8....corvvieeniiinns 6 24 | 3238 Screw, 3816 X 1. 6
2 | 1-303335 Plastic Tie oo .2 254 | 3212-10 Screw, 7/16-20 X 2 12 ceevicniivinrarrenns 1
3 | 1-523420 Bumper, Rubber......... w2 26 | 1-803035 Rivet, 316 X 1. 9
4 | 322-6 Screw, SMEX 1T 14 e 1 27 | 3296-42 Nut, Nylog 1/4-20 ..o G
5 | 1-633630 GrOMMEL v reeeeeeevrcrs e e rmee e e 2 28 | 1-643264-03 PBracket, Guard TOP wveesiisennierinmnnnns 2
6 | 1-603610 Washer, Spring DiSC .....ccccinisecccinnnania 2 29 | 3256-2 Washer, 1/4 St 4
7 | 1-633615-03 Guard, Rear Enging ......ccoeevirviiiniacneennes 1 30 | 3256-3 Washer, 516 Stid........... w1
8 | 1-633543-03 Sirap, Cluteh e 1 31 ] 32128-20 Nut, Whizlock 5/16-18.....ccevciiiiisiirinenanas 2

0@ | 103-3245 Clutch (103-3131) Kif .ovverneicieeriiinianinen 1 32 | 3290-357 Nut, Whzlock 3/8-16.....cccrrvsicmreriecsanivens 14

103-3012 Kit, Brake Pole Module........coovinivinnnnnns 1 33 | 32128-33 Nut, Whizlock 1/4-20 {23 HP}......ccovn.ees 7
10 | 1-633453 L= T- 1= ORI 1 32128-33 Nut, Whizlock 1/4-20 (20 HP}..ovceeveins 6
11 | 103-3340 Asm, Shield W/Decals......c...ccevvevveccvennne 1 34 | 1-833386 Clip, LOOm .56 ....icocvveimrienrvrermneicscennns 1
12 | 103-1308 Shield, ENgIN....ccrreiensecsinisniinseaninn, 1 35 | 1-809076 Screw, M8-1.0 X 45mm......coerinnninnens 2
13 | 32323 Screw, 3/8-16 x4 12 2 36 | 1-323235 Washer, DiSC Spring ....cco.coeecnssessincnans 2
14 | 1-634796 Shield (LH) — Subassy ....cccunmircericnins 1 37 | 1-323236 BPACET vreeririreerresneiniis s 2
15 | 1-633301 Shield, Heat ...cere s 2 38 | 1-633545 Spacer, Grommet ..., 2
16 | 3214 Screw, 1/4-20x 3/4 (23 HP Only).....oeene. 1 39 | 1-633988 Spacer, Clutch AnGhor .....cocecvvvrencerns 1
17 | 1-643313-03  Shield, MUffler....c.occeccere e, 1 4CH | 103-3247 Kit, Clutch Jumper Harness ................... 1
18 | 1-644316 Shield (RH) — Subassy...cccinerminneneennes 1 41 | 3256-63 Washer, 316 Std....coeviicniiinnas 5]
19 | 1-523285 Clip, Shield......ccoieeeeeeeeeeee s 2 42+% | 1-543232 Nipple, Pipe 3/8 NPT ..o 1
20% [ 103-3535 Kit, Cable Heat Shield (23 HP Only}....... 1 43 | 1-653291 GASKBE ... et ireccssisi sy 2
21 | 322-19 -Serew, BME-18X 4 i 1 44 | 323-8 Screw, AB-16X13M i 4
22 | 3214 Screw, 14-20 X 34 oo 10 45 | 1-303428 Elbow, 3/8 NPT ...iiceeivrimsnimsn e 1
23 § 1-613235 WEShET e 4

Exmark black touch up spray paint - gloss black.

*Hep+

Kohler Replacement Parts List

(Refer o Engine Cwner's Manual)

Description

Kohler Part

Engine Oil Filter..........cceeerveee.... 5205002-8
Engine Air Cleaner Element ....... 2408303-S
Engine Air Precleaner.................2508305-5

Use a Teflon Pipe Sealant or equivalent on threads.

Use Pro-Lock, Nut Type {(P/N 1-840022, .5ml tube} on cluich bolt.
includes clutch and jumper hamess kit item #40.
Includes jumper harness, clip and 2 plastic ties item #2.
Standard with Kohier units except 20 HP, available as a kit to fit 20 HP.

-15-



johnssj
Rectangle



ENGINE DECK GROUP (cont.)



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

{tem | Part No. Description Qty. fem | Part No. Description
1 103-1847 Asm, Reservoir W/Decal ........ccoveeninens 1 25 | 103-3735 Hose, Lower LH (52)
2 | 103-1948 Cap, Hydraulic Resernvoir ....c.cccvneerienns 1 103-1863 Hose, Lower (60).....ccccvimmrvienesrnnnrrasivens
3 | 103-1949 Gasket, Reservoir Cap....... veeeen 1 26 | 103-3737 Hose, Lower RH (52)
4 [ 104-7836 Head, Filter ..o, 1 27 | 1-633568 Sheave, PUMD e rverissesismnsniecrnsieeines
5 [ 1-513211 Element, Hydraulic Oil Filter............occiene 1 284 | 1-803022 Setscrew, Sq Hd 5/16-18 x 5/8...............2
A | 1523541 Element, Hydrautic Filter (Winter)........... 1 294 | 30-1710 Setscrew, Sq Hd Cup 5M16-18x 1......... 2
6 | 103-1988 Clamp, Hose {11/118)..cvvicmmmncniniennnes 4 30+ | 1-803050 Setscrew, Sq Hd Cup 5/16-18 x3/4....... 2
7 | 103-1716 Clamp, Hose (17/32) ccvriicvinniierinnes 3 31 | 1-867272 Key,5mm x 5mm X 25Mm ....ccoveniienenns 2
8 | 103-1826 Asm, Hose HydrauliG.......ccecvvencersrerrennnens 1 32 | 1-803991 Adapter, Straight {52)
9 { 103-1827 Asm, Hose Hydraulic......cwe e 1 1-603919 Boss O-Ring .....ccoviveneens
10 { 103-18C8 Hose, Hydraulic........ooiicioninnnininn 1 1-603992 Flare O-RiNg..ccoeeeeevenene
11 | 103-1806 Asm, Case Drain HOSE....cccccvevecrenvsrionns 1 1-833786 Elbow,20° Long (B0} ....cccveivinvereesnerinnns
12 | 1031807 EIDOW,45° cvceriereneicieiiee i ereeeeernen 1 1-603919 B0SS O-RiNG vvererererrreeenrcmerememeiiiensinserans 1
1-603921 Boss O-RiNg ...cocieimniniiennrarccinnsser e, 1 1-603992 Flare O-RiNg....c..coocirimnmnnnenccnnseenenns 1
13 | 103-1828 Adapter, RUN T8 cuvimrviiversniermesseinnanns 1 33 | 1-633167 Pulley, ldler W/BUSKING .....orveerviniinrernne. 1
1-603921 Boss O-RiNG coeeei et i 34% | 103-5694 Kit, ldler Arm (103-4595-03)
14 | 103-1801 Adapter, Straight......c.cociiiniiiineniienee 1 WWIBEANNGS oot e 1
1-603821 Boss O-RilG vvonvensriermreomimsemasiinmsns 1 35 I 323-9 Screw, HH 3/8-16 X 1 34 evervrere e 1
15 | 1031912 Adapter, Straight. ... 1 36 | 3256-3 Washer, Flat Std 5/16 .c..occcvecvivsniirninna 1
1-603921 B0ss O-RiNG .vvvviireeiimncniir s iemnn s 1 37 | 3290-357 Nut, Whizlock 3/8-16.....cceceiiirreeivnenens 8
16 | 103-1799 EIBOw,80%.....cosiinrniiiennneceerisaniisssessens 2 38@ | 1-603384 Bushing, ldier PIVOL......ccvevieririnecscsnnnrns i
1-603921 B0SS O-RING cererieeeirrecieee et 1 39 | 32128-33 MNut, Whizlock 1/4-20....cccceiieiiiias 2
17 | 321-3 - Serew, 1420 X 5/8 v 2 40 | 1-633567 Sheave, ENgine .........ccnmimnnnnennniniens 1
18 | 1-805004 Lockwasher, /4. iviieninniessiine, 2 41 | 1-633569 Belt, PUMP DIVE ..o ireemrarisesennnennes 1
19 | 103-1802 EIBOW, 90°.. i eereeeeee s craeeeeee e senemieneas 2 42 | 323-8 Sorew, 818X 1 12 e 1
1-603921 Boss O-RING .cccvvvirvnrinniencs s 1 43 | 1-800805 Screw,3/8-18 X 31/2 GrB.uvvcvicvininicnans 1
20 | 103-2675 Pump, Hydraulic........ccccivvenncannnninnine 2 44 | 323-7 Berew,38-16 X 1ovcvsceerieserssesmnsansansnnans 4
103-2664 Kit, input Shaft 10A ..ol 1 45@ ¢ 3256-4 Washer, 3/8 St 1
94-6922 Kit, Thrust Bearing 10A ..cceeereverveereees 1 46 | 13-2840 Key, 114 x 14 %1 1Ud o ioniericimeee 1
103-2666 Kit, Cylinder Block 10A......coeccniiiiivecnne 1 47 | 302-40 Zerk,00° Ha4-28...cceeeceeeeccnresissic e 1
105-6185 Plate, Valve. ..o 1 48@ | 1-513034 Bearing, PiVOt ......comvieeermeereescerianns 2
105-6184 Kit, Overhaul Seal...... 1 49 | 103-3330 Spring, EXIENSion ... iinniniinnens 1
103-2741 Kit, Shock Valve 10A/10L.. . 50 | 321-6 Screw, HH 1/4-20 X 1..oocirvninresrarnienen 2
21 | 1603890 Connector, Straight .............. 4 51 | 3256-22 Washer, SAE 14 ..ovccer e 2
1-603920 O-Ring (SAE #8)...cce.u... 1 52m| 103-2916 GUAMD, TOP ceeeececeeccetsisnee s amsss e
1-603992 O-Ring (37° Flare #8).... e 53| 103-3506 Seal, Single Lip......
22 | 103-5333 Motor, Wheel DIive ....evceveennrennenne 2 54M ] 32120-10 Ring, Retaining ..........
23 | 103-3733 Hose, Upper EH (52) oo eeeeiees 1 55M 7 103-3504 Bearing, Spherical
103-3734 Hose, Upper (B0} .o vieiceecniiennnas 2 56M | 106-7159 1051111+ R
24 | 103-3736 Hose, Upper RH (52) ccccvvccrcrmrreeerrereannes 1 o7m | 103-5677 LT = e VOV

Exmark black touch up spray paint - gloss black.

Use Pro-Lock, Nut Type (P/N 1-840022, 5 ml tube) on setscrews.

Use only for operation below 32°F (0°C).

This component is required for units with 464,999 and lower.

This component is required for units with 465,000 and higher.

103-5694 kit includes components shown for SfN 465,000 and higher and services all serial numbers.

*Xme)» +

-17-



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

-18-


johnssj
Rectangle



DECAL GROUP

ltem | Part No. Description Qty. ltem | Part No. Description Qty.
1 103-3996 Decal, Consol......ceerrierrsrnnnsiiscsssnsens 1 16 | 103-1077 Decal, Bolt TOrque..........ccoevicesiiimmininn 1
2 | 107-2112 Decal, Waming SIope ..civerereiioriniernns 1 17 | 1-633313 Decal, Waming ......ccccvvinniiciicrnsnnne 1
3@ | 1-633702 Decal, Check Service....oveveeccn e 1 18 | 1-643401 Decal, Mercury SWItCh ....oovviveeeeieinee. 1
4 | 1-643222 Decal, Belt Routing .....ccooivininiciiiininnens 1 19 | 1-833462 Decal, Imporant ..........ccoeeiimiiniinninnn 1
5 | 103-5368 Decal, Deck Height ....ocooveeeciiiiinciiiien, 1 20 § 103-1146 Decal, Uractt 60 e 1
6 | 1-643339 Decal, Pump Belf Rig...cco e 1 21 { 103-5881 Decal, Rotating Devices.....cov e 1
7 | 103-3270 Decal, 3750 RPM....coviniiiminiiniiiceninas i 22 | 103-2433 Decal, Console TOP .....cccnrvinnssiecnanan. 1
8 | 103-1145 Decal, Ulracut 52 ....coeeerevinisrisminencnns 1 23 | 1-523552 Decal, Hyd Tank/Hot Surface w1
9 | 1-513742 PDecal, NO Step ..t eciiiins 2 24 | 107-2102 Decal, Rops FOlding..veienieinns 1
10 | 1-303508 Decal, Discharge Waming......cccevoveeverees 1 25 | 1-633922 Decal, Anb-SCalp .o cemreees 1
11 | 103-0262 Decal, Fuel Valve ...ccmviceeirernvssnneneas 1 26M{ 103-8319 Decal, Check Service.....crvrisrsrraennenns 1
12 | 1-513748 Decal, Guard..........cveevennninmeniin 1 27 | 103-2882 Decal, Exmark Logo....cco s veniiion 1
13 | 98-5954 Decal, Missing Cover... 2 28 | 1-403005 Decal, Danger.......ccominncninemneninnines 2
14 | 103-3997 Decal, Cansole......veae.. . 29 | 103-3999 Decal, Exmark Logo (Console) .............. 1
15 | 103-3113 Decal, Lazer Model.......oconiininncnneinan 1 103-5472 Decal Kit

@ This component is required for units with 464,989 and lower.

B This component is required for units with 465,000 and higher.

-10-


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

ds WARNING

-mmmmwnwumm

- Do HOT coerste withool sk, quarde, ] saly Giican
hﬁnw e, -Hv

& /A WARNING

[HECK/SERVICE REFERENCE AIO
=70 GEATE LEE POINTS AT INTERVALS SHOWM.

(D) DEDK HDRAULIC FLUTD AT INTERVA, SHIVM
CSE DY WBIL 1 (S-S0 SYNTIETIC KITGR 0L, 3

@EE ENGIME DFERATIRG HANML FR SERVICING ENGIME.
[Z10ETK TIRE SRESSIGE ~ 13 FSI AT THTERVA, TN,
SEE (PERATIRS MARUAL FOR ADDITEWAL DETAILS

75 HOURS == (LRAER BGINE CELX}

= s 7 = Hams
25 mRs (§
L
200 HLRS 200 HLRS
N
25 Hapt == oz MRS
25 HOLRS u=n o] |
l
25 WIS s s
—
40 O W ZERK
40 HOURS Ko ZERX
YERLY 40 ERE YEARLY b TR
YLy YEALY
= 185 5 TURS J—

~ - 3
I mlymm.x\fhmﬂm wich
‘fumdlﬂldfwn‘l'ﬂ d-dvn:
B e St e T b 13
Faduea L e BT G
O SRR R e
+ Thare lenaroicver prolecion whi T rll B s down,
.#thpﬁwhumwmmm Y
':Eqm .mmmmmwwm L
Iea
L
BELTROUTING
I

aaih

ANWARNING

04 NCT OPERATE WITHCUT

mvd marioud ey o i

.
» DaNIT roawhen pacpia snd pels irs 1 i s J
PAMROTE.

Balm'my

5P

/A DANGER
;r]{ t Mmdm-m :@ FJ
'f { 7 WARNING !
L
E

MULCH 157 INPLACE. DO NOT
REMOVE GRASS CATCHER UNTRL
BLADES HAVE STOPPED, f

A CAUTION

e ———— |
'+ Loces o Dnmaged Blace ol Hity sicw biste 1o coma
mmwu-‘aﬂmm

Y
= Torrpm Blade Bot o 1120 FTLRS( 5316
£EF OPERATCREMANUIR o

A7

A WARNING |

CRSENMIOE MLADE CLUTCH, SHRIT OFF
IENGINE AN REUOVE KEY BEXORE MAKHNG.
mmmmuﬁ

23

s i
i arierd 1S eP13

BRAS] AWARNING | & miarssmms o
diun t :lmwilw Lol
carkaing n!ﬂ.rk -:II l-li EEnEACT hlnl-‘ s warh of maxl‘n& hshy
i wd =l s
cloming mmun

i
lan-Ir [ T v vt waviorm.

25

= LT B
NTI-ECALP ROLLER

FOR MRS CPERATG CORDMONS,
IOLLERS W SONTHS G FRUNY 1)
CACRHD (LERMNE.

s

FOR NAXTHEY FLOT)

MOSTTICAED LOAER. W]

O L SROLHD ELEMLAEE, NESER

HERGLLERE TO SUMRORT THE MOWER DEDC
-

o
AN A

DANGER |

KEEP HANDS end FEET AWAY

€ ialnkd
m 29

eXinankd
@

-20-


johnssj
Rectangle


johnssj
Rectangle



KOHLER ELECTRICAL GROUP

Iltem | Part No. Description Qby. ltem | Part No. Description Qty.
1 | 1-833652-03 Hold Down, Battery ......veeeeieeeceieee 1 20 | 1-513051 Switch, Drive Lever N.O. i 2
2 | 103-0293 Batery-12V......ccicmemreesssreressarnseniesnns 1 21 | 1-303287 Plastic Tie (Small)......ccomrrsnivisearireras 5
3 | 1-543792 WINGNUL, NYIOG. ot ccetismisicsisrenaens 2 22 | 103-5218 Module, Seat Delay ..o 1
4 | 1-833307 Cable, Battery (<) 40" eeeeercerveseerens 1 23 | 103-0206 Switch, Ignition W/ Keys ....coceceevcrreranes 1
5 | 1-5433N Insulator, Battery.......covnmeniinnninenec. 1 24 t 1-513374 Meter, Engine HoUrS .......covininninnes 1
6 | 1-800282 Screw, SME-18 X7 e 1 25 | 103-5221 SWiItCh, PTO e e rsieene 1
7 | 32562 Washer, 14 Flat......ocoieie 2 26 | 1-633396 Clip, LOOM .89 ..ciivreirvrrmrenesccreee e 3
8 | 32176 Nut, Hex 5/MB6-18 .iieccniiinnenaeoniean 1 274 | 103-5334 Harness, WIRNG ..oocvee i 1
9 | 1-523415 Spring, Seat SWItch....c.veeeeivevercrs e 1 28 | 1-303335 Plastic Tie (Large)....ccmmerrrarsrnesninesas 2
10 | 1-522424-03 Wldmt, Spring Mount......ccvmmecrivecinnns 1 29 | 1-523281 Cable, Battery (+) 30" vceirrinriernrnanninns 1
11 | 3214 Screw, 1/4-20 X 34 e 5 30 | 1-543393 Insulator, Solenoid (). ceenieee 1
12 | 32128-33 Nut, 1/4-20 WhIZIOCK ...oueercienierinisiiicas 6 31 | 1-633651 Bolt, Battery Hold Down.....c.covcccveniinenns 2
13 | 103-2106 Key, Exmark LOgo......mminiinnn. 1 321 1-633782 Switch, THE ..., 1

1-603511 Key, lgnition............ e 33 | 3296-2 Nut, #10-24 Hex NYIOG.....ccovrrevirrenens 6
14 1 1-513152 Switch, Seat N.C............ w1 34 | 1-643275 Re@Y, 12V cernrcrrsrnsiesensssissanirsssne: £
15 | 1-513180 Actuator, Seat Switch.... . 35 | 103-0498 [\ L8 A U T TETo) U 1
16 | 3290-500 Screw, #10-24 x 5/8 ...... w14 36 | 321-2 Screw, 1420 X 12 i 1
17 | 1-633181 Plate, Tapped...... et 37 | 3256-22 Washer, 1/4 SAE ....... |
18 | 1-816001 FUSE-20 AMP ..cornircrerceen e recmesoscorsansenas 2 38 | 3296-29 Nut, 5/16-18 NyloG......ccceeunee |
19 | 1-633111 Switch, Brake NOJN.C, ... 1 39 | 103-5652 Asm, Seat Switch Actuator. ... 1

A Use dielectric grease on all wiring harness connectors.

-21-


johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



KOHLER ELECTRICAL DIAGRAM

v U b S50 A A T 2
T K 2
20720 HLIA (BT SILAS THING NILLDH Wi
W
AV
My YIS X
TivaE ALND TRLNDD
&a n MILLDW H1  NDILGW B
_ L= _|._ _ ONI JMIM WO 02M3TA SAD133MNOD
” _|m, a2 = & '3LON
«
mefzezee mwmmm n.m.mm.nm =S oSS
i 5] s
Bas BECS REEAREE BB Bk
= _wm _ ’ _ 7 d _ S+1+8 LIS CE
i i | | A+ X| vaTen N 2
4340 01 A0 - 110 HOLDAS -
L OVE/MID B FARED - RE HILINS ey 440 1
SN, LINIEED NOIL130d
JEUS NN ———————
R , 2
LI B0l — &0 X TNINREL
INTONG ETTIT & TNIHA3L
e =)
[=] [=]
¥ WNINS3L
_Hm;a
prnanps B3 s T
HINE g = — TN # TINTHAEL
Mg
BIM kel
] e 0 e § TVHIRRS
Wy 0Z B4 £V I 1 WNIWH3L
Ml _w
B _Hwés
ELL HILIAS Did "INIOND “H313H 10K A NI
dHY €2 1o _— ,
EW) ] HILTAS H3LIAS L AYTH LV3S X TNIWAL
A w1 —f
0 NILLING! MR LIS R
1ETBI
- HILIAS Did 'SNISN3 ‘3313 AH I WNIKEL
- AgaLIva 8 TWNIKAEL
A0LVTEE FWLIA ¥ TNIHEL
ﬁ SNOLLIZWND] TONINL
_ % s E .
- ]
mm mm = m mmnmww FOITRS N TNOT .
K & A1 M0t
] A0 IYES
(o) STHOLIAS INaNE 300 WALNGD N0
NI KO 1R AYHDLVES WD VS
EIrEMERE]

1v35 W dlvedd
HLIN GB0T SC HILES

29


johnssj
Rectangle



KOHLER LOGIC SCHEMATIC

AT s HIN kDS D i s
TIY T
_ ! _ THIND TN
NOELOH H1 MILION HY

—

H ¢DIITIED 1IN}
INISTRD SR _

H HL R 2 z
A s Lol
mmmmmmmm wwm o 5OR R R o o _Euu__e:&;_
S o 2 83 = p =) E
88713 B8Z ~EEg B8 BF |
i L]
I
PR |
L e o Tor | W
[omovaos_Em—< | <——exa 20 iLd
EEQ.@EHML[?
FAICR e e ]
o , Lt — CHD 4E1INS) CEENAESID
EELE s - i vos
[Fs53Rd W—t< | <——3m ¢
ELLE! B
% m.a_._
10M308 _ u
d3LBvLs
EL
- 1§ | [ |”
El — 7 o4
JR S I 4
Eallr,i_ ol |8y s
)
B _I e 0 o |V
_ LT CoC i
B
1] 55|
5 & E8 8 EEE z2
— EEJ !
= W -
- A3 HILIAS $+1+80 1S E
(N 193 At x]verra N 2
I NN 30 1
LA HITA WS TN «DNW. LIMEID MIT1TSOd

AVHO Lvas

-23-


johnssj
Rectangle


johnssj
Rectangle



NOTES

24


johnssj
Rectangle



NOTES

-25-


johnssj
Rectangle



SERVICE RECORD

Date

Description of Work Done

Service Done By

26-



johnssj
Rectangle


johnssj
Rectangle



SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z° LAZER Z° HP
LAZER Z° XP LAZER Z° CT
| TURF RANGER® VIKING HYDRO
TURF TRACER® TURF TRACER®HP
METRO® | METRO® HP
ULTRA VAG™ ULTRA VAC" QDS
GRASS CATCHER MICRO-MULCH . ACCESSORY
SELF STEERING SULKY
©1997 - 2003 PART NO. 103-5504 Rev. B
NOUSTRIAL PARK BOX 808 FAX (402) 225.5489

BEATRICE, NE 68310
ALL RIGHTS RESERVED PRINTED IN U.S5.A.



johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 


